
 
Film-Tech 

 
The information contained in this Adobe Acrobat pdf 
file is provided at your own risk and good judgment. 

 
These manuals are designed to facilitate the 
exchange of information related to cinema 

projection and film handling, with no warranties nor 
obligations from the authors, for qualified field 

service engineers. 
 

If you are not a qualified technician, please make no 
adjustments to anything you may read about in these 

Adobe manual downloads. 
 

www.film-tech.com
 

http://www.film-tech.com/


Systems Inc., 284 Broadway, Huntington Station, NY 11746 • 631.421.1230 • FAX 631.421.1274

8408240-2 35mm Super Guides Parts List

1 2 3 4 5

6 7 8 9

1
0

1
11
2

1
3

1
4

1
5

1
6

1
7
1
8

1
9

2
0

2
1

2
2

2
3

S
y
s
t
e
m
s
,
 
I
n
c
.

2
8
4
 
B
r
o
a
d
w
a
y

H
u
n
t
i
n
g
t
o
n
 
S
t
a
t
i
o
n
,
 
N
Y
 
1
1
7
4

6
3
1
-
4
2
1
-
1
2
3
0

D
a
t
e
:

S
c
a
l
e
:

D
r
a
w
n
 
b
y
:

6
-
1
5
-
0
0

1
:
2

T
.
A
.
 
M
o
h
r

R
e
v
:

A

8
4
0
8
2
4
0
-
2

3
5
m
m
 
S
u
p
e
r
 
G
u
i
d
e
s

D
W
G
.
#

U
P
P
E
R
 
M
O
U
N
T
I
N
G

B
R
A
C
K
E
T

L
O
W
E
R
 
M
O
U
N
T
I
N
G

B
R
A
C
K
E
T

1
6

1
7
1
8

1
9

2
0



Page 2

Item # Part# Description
1 7302075 Ball Clamp
2 SHC.25x1 Socket Head Cap Screw 1/4-20x 1”
3 SHC8x.5 Socket Head Cap Screw 8-32 x 1/2”
4 8408244 Spacer
5 8408243-2 Arm Side Plate (long)
6 7402078 Roller with Bearings
7 7302068-1 Shaft, Film Guide Roller
8 SR.5 1/2” Retaining Ring
9 7302068-2 Shaft, Film Keeper Roller

10 7302069 Keeper Roller
11 SHC.25x.5 Socket Head Cap Screw 1/4-20x 1/2”
12 7302061 Plate, Roller Mounting
13 7302072 Ball Stud
14 SHC.25x.75 Socket Head Cap Screw 1/4-20x 3/4”
15 7302061 Mounting Stud
16 720336 Roller, 35mm Film By-pass
17 720338 Shaft, 35mm Film By-pass Roller
18 SR.25 1/4” Retaining Ring
19 7508447 Plate, Film By-pass Roller Mounting
20 SHC.25x.5 Socket Head Cap Screw 1/4-20x 1/2”
21 HN.375 Nut, Hex Jam
22 8408242 Base, Upper Mounting
23 8408241 Base, Lower Mounting


